Cite[(?.(j’

ey

. .0 e Record ¢ ~p= :

G itk Yes ———
Final kdwy \'Jord:;lICommem;__,___—-—T—-:
Feasibility Study """
Montana Pole and Treating Plant NPL Site
Butte, Montana

March 1993

Interstates 15 & 80

=
ety

e -



SitelO.U.m{ // /QZQ-. .
DHES File # 7—7?// ‘/’:; — é{
Admin. Record: m% 0
Administrative Record # <.’ 0 ? 7
Confidential:  Yes No &
Key Words/Comments:

MONTANA POLE AND TREATING PLANT
NPL SITE

Final Feasibility Study - Revision 1
Volume I

Prepared for:

ARCO ¢

P.O. Box 1491
307 E. Park Avenue, Suite 400
Anaconda, MT 59711

By:

Montgomery Watson

365 Lennon Lane

Walnut Creek, CA 94598

November 1993



EXECUTIVE SUMMARY

The Montana Pole and Treating Plant (MPTP) site, located in Butte, Montana, was listed on the
[...]
thick‘along the south and southeast periphery of the site. Given the relative abundance of higher
permeability materials with depth, this recharge option would allow the greatest recharge into
the most permeable strata. Selective recharge into the deeper, more permeable strata would help
preserve upward gradients across the site, which would inhibit the downward migration of

contaminants.

The assumed groundwater containment and extraction system is expected to be effective in .

meeting the remedial action objectives of 1) limiting releases of LNAPL and dissolved phase
contaminated groundwater to Silver Bow Creek; and 2) providing sufficient drawdown to contain
the dissolved groundwater contaminant plume from further northward and northwestward
migration. This extraction option would provide for a total estimated contaminated groundwater
removal rate of approximately 95 to 115 gpm. Based on current activities at the site, it is
estimated that at most approximately 3,000 gallons/year of LNAPL would be extracted during
the first several years of operation; the LNAPL recovery rate is expected to decline in the
ensuing years. Therefore, it is difficult to estimate the total quantity of LNAPL that would be

recovered during the first 30 years of operation.

Based on site conditions as they existed during the RI, discharge of approximately 35 gpm of
the extracted, treated groundwater to Silver Bow Creek is anticipated to be effective in
maintaining the water balance across-the site. Recharge of approximately 60-to 80 gpm-in-three————

reinjection wells along the south and southeast periphery of the site, based on site conditions as

4-24



. semivolatile organic compounds (SVOCs), such as PCP and PAHs; this process-is-typically used —————

they existed during the RI, would help maintain vertical gradients to inhibit the downward
migration of contaminants and would enhance the recovery of LNAPL and contaminated

groundwater.

Approximately 1.4 million cubic yards of tailings will be removed from the Lower Area One
(LAO) Operable Unit of the Butte/Silver Bow Creek NPL site. LAO is on the north side of the
MPTP site and includes portions of Silver Bow Creek. To accomplish this removal, dewatering
activities at LAO may be necessary. These dewatering activities may result in changes in
groundwater gradients, flow directions and lowered water table conditions at the MPTP site.
Such changes could influence the extent and rate of migration of contaminants at the MPTP site.
Careful coordination of activities at the two sites will be necessary and mechanisms will have
to be in place which allow appropriate adjustments to remedial action activities at both sites.
The groundwater system at the MPTP site may need to be modified or adjusted depending upon
specific LAO activities.

4.4.3 In Situ Treatment Technologies

One in situ technology, bioremediation, which treats both subsurface soil and groundwater was
evaluated and retained for further consideration in the FS. A description of this process is
included in Section 4.2.3.1.

4.4.4 Aboveground Treatment Technologies

Ten aboveground groundwater treatment technologies were evaluated and screened on the basis
of effectiveness, implementability, and cost. Four technologies were retained for further
consideration: biological treatment, carbon adsorption, UV/oxidation, and oil/water separation.
The technologies that were eliminated from further consideration include air stripping, steam

stripping, solvent extraction, and wet air oxidation. Air stripping is not effective in removing

in removing more volatile organic compounds. Steam stripping is effective in removing SVOCs;

4-25



however, residuals treatment, such as off-site incineration, would be required and would add
substantially to the overall cost of implementing this technology relative to other equally
effective treatment options. Similarly, solvent extraction, although effective in removing PCP
from contaminated aqueous streams, would require residuals treatment and would be more costly
than other equally effective groundwater treatment options. Wet air oxidation would be effective
in treating contaminated groundwater; however, this process is typically more costly than other

equally effective treatment technologies.

Groundwater in the vicinity of Silver Bow Creek has been found to contain concentrations of
metals which could preclude discharge of these waters into Silver Bow Creek after treatment for
organic contamination. Depending on the concentrations of metals present in the organic
treatment system discharge water, and the selected receiving water (e.g., Silver Bow Creek),.
additional treatment for reduction of metals may be necessary. Determination of the need for
treatment of metals can be made during remedial design or the early stages of remedial action

implementation.

4.4.4.1 Biological Treatment. Biological treatment using bioreactors has been retained
for further consideration in the FS. Several types of bioreactor configurations are available and
include rotating biological contractors, activated sludge, fixed film, and fluidized bed. The
fluidized-bed reactor passes impacted groundwater through a suspended bed of material, such
as activated carbon, sand, or anthracite coal. The particles making up the bed material are kept
in suspension by the flow of water through the reactor and provide a contact site where a
microbial film can devélop. This active biomass degrades the adsorbable organics present in the
groundwater. Results from treatability studies indicate that PCP was effectively treated and can
be achieved at a moderate cost compared to other treatment technologies (Keystone, 1991e).
Other types of bioreactors are also expected to be effective in achieving greater than 90 percent
removal of contaminants. Further study would be required to determine the most effective

reactor configuration.

4-26




4.4.4.2 Liquid-Phase Granular Activated Carbon (GAC) Adsorption. A liquid-phase
GAC adsorption system consists of packed columns containing granular activated carbon media.
Dissolved organic compounds adsorb onto the carbon surfaces until the carbon is saturated. At
saturation, breakthrough of the least adsorbable compounds occurs first, with subsequent
breakthrough of other compounds. The removal efficiency of the GAC system then decreases
with time. Once the allowable effluent concentration of any of the compounds is exceeded, the
GAC is exhausted and must be replaced. Carbon can be used once and disposed, or regenerated

or reactivated on or off site for reuse.

GAC adsorption is a proven, effective separation process for removing nonpolar, hydrophobic
organic compounds from aqueous streams. The adsorption capacity of the carbon media varies
depending on the type of media used; the particle size; the nature of the combounds present; the
TOC level (including naturally occurring organic mattér) that compete for adsorption sites with
the compounds of concern; and other water quality parameters such as pH, temperature, and
TDS levels. This process favors compounds with low water solubility, high molecular weight,
low polarity, and a low degree of ionization. In general, carbon is most economical with low
concentration waste streams, or as a polishing step for final treatment prior to discharge.
Adsorption would be costly if the carbon media were used once and disposed rather than
regenerated or reactivated. Implementation of this process may be difficult because some
reactivation facilities may not accept PCP- or dioxin-contaminated GAC media. On-site

regeneration may be implementable; however, residuals would still require additional treatment.

An accelerated column test was conducted by Calgon Carbon Corporation (Calgon, 1991) using
contaminated groundwater from the MPTP site. The results indicated a carbon usage rate of
approximately 0.5 1b/1,000 gallons of groundwater treated. Keystone (1991), assuming a flow
rate of 80 gpm and carbon usage rate of 2.5 1b/1,000 gallons, determined that compared to other
treatment technologies (i.e., biological treatment) GAC adsorption was relatively high in cost.
This assumption may overestimate the actual cost of treatment using this process option;

however, sufficient information is not currently available to make a final determinati o

relative cost-effectiveness of GAC adsorption. The removal action being implemented by

4-27



USEPA at the MPTP site includes treatment of extracted groundwater by GAC. Site-specific

mass loading rates could be determined after the USEPA groundwater treatment system has been

operational for many months. This technology is retained for further consideration in the FS.

4.4.4.3 Ultraviolet (UV) Oxidation. Liquid-phase UV oxidation systems consist of a

. reactor vessel that provides contact between the contaminated groundwater and the UV light

- source. Oxidation of compounds in UV systems can occur by two types of mechanisms:

. hydroxyl radical (OH’) attack and/or direct photolysis of the compound by absorption of the UV

- energy. Producing sufficient concentrations of OH® in UV systems requires the addition of

- ozone or hydrogen peroxide.

. Liquid-phase oxidation processes that use combinations of UV, ozone, and/or hydrogen peroxide
- are effective in treating groundwater with most chlorinated hydrocarbons. These processes have
advantages over ofher groundwater treatment technologies in that many contaminants can be
completely destroyed rather than just transferred from one phase to another. A disadvantage of
these systems is that many chlorinated compounds may not be completely destroyed by these .

processes, and partial oxidation could result in the formation of oxidation by-products, which

may require further treatment.

A treatability study was conducted to determine the effectiveness of UV oxidation with the
addition of ozone or hydrogen peroxide in destroying PCP (Keystone, 1992c). Keystone’s
results indicated that high removal efficiencies can be obtained. In general, this process option
is higher in cost relative to the bioreactor and activated carbon treatment options. Further
studies may be required to determine the types of chemicals to be added and reaction
by-products formed during oxidation.

4.4.4.4 Oil/Water Separation. Oil/water separation is generally achieved by allowing
the oil to float under quiescent conditions, and then skimming the oil from the water surface

while drawing the water off below. The flotation is sometimes enhanced by coagulating or

4-28



~ coalescing the oil droplets using chemicals, filters, or mechanical devices, or by introducing air
. or gas bubbles into the water.

A treatability study was conducted to determine the most effective means of enhancing the
separation of soluble and insoluble material from contaminated groundwater using physical and
chemical pretreatment (Keystone, 1991b). The study considered gravity settling, pH adjustment,
coagulation/flocculation, and dissolved air flotation (DAF). Gravity settling is effective in
achieving significant removals of oil and grease and total suspended solids from groundwater
with minimal sludge production. Gravity settling can then be followed by pH adjustment or
coagulation/flocculation and then filtration. Coagulation/flocculation, which provided the best
overall removal rates in Keystone’s treatability study, is effective in removing residual oils and
supernatant solids which are not captured by gravity settling. Visual observation indicated that
coagulation/flocculation produced the clearest supernatant. Neither pH adjustment or DAF were

as effective in removing residual oils or suspended solids.

Although not considered effective for the overall treatment of contaminated groundwater,

. oil/water separation can be used as a pretreatment method. All of the groundwater treatment
technologies considered in developing alternatives will include pretreatment with gravity settling
followed by coagulation/flocculation and filtration.

445  Groundwater Disposal

Following abovegroudd treatment, groundwater would require disposal. Four disposal options

were evaluated. These options include recharge or reinjection into the aquifer; or discharge to

a surface water, a POTW, or an industrial wastewater treatment facility. Treated groundwater

discharged to Silver Bow Creek must meet Montana Water Quality Act I-Classification standards

(including for inorganic constituents) for discharge. Discharging into the strata underlying the

site is possible and can control off-site and downward migration of contaminants and possibly

. _provide some bioremediation of impacted soils. Transporting impacted water to an industrial
wastewater treatment facility depends on the characteristics of the water and the capacity of the

L

4-29



facility. Currently, no industrial wastewater treatment facilities exist in the MPTP area;
however, a water treatment facility for treatment of inorganic contamination may be constructed
for the Lower Area One operable unit of the Butte/Silver Bow Creek NPL site. Discharge to
the municipal wastewater treatment system also depends on wastewater characteristics and the
capacity of the plant to accept the water. Pretreatment requirements would be set by the POTW
and by applicable federal and state regulatory requirements. Pretreatment standards have not
been identified for MPTP discharge water. Selection of the most appropriate discharge option
will be made during the design phase of the remedial action. For the purpose of developing
costs under this feasibility study, only recharge to the aquifer and discharge of excess water to

Silver Bow Creek are retained for further consideration.
4,5 . DECONTAMINATION TECHNOLOGIES

This-section screens the potentially applicable technologies for decontaminating site buildings,
former plant process equipment, and storage vessels that are currently stored at the MPTP site.
The former pole treating building and office remain on site within the fenced former treatment
area. South of the former treatment area, there are support buildings (sheds) and the remnants
of a crane used for dipping poles. Four large storage tanks are located in the southern half of
the site. Six buildings exist west of the former treatment area: five USEPA soil storage
buildings and the old plant sawmill which houses some of the dismantled plant process

equipment. The old plant sawmill building is surrounded by a chain-link fence.

Wipe test samples from the dismantled and stored equipment were analyzed for PCP, PAHs,
dioxins, and furans. Detected concentrations ranged from 3.09 to 317 ug/wipe (a wipe
encompasses an area of 100 cm?) for PCP and 16.46 to 20.76 ug/wipe for PAHs; 2,3,7,8-TCDD
equivalent concentrations for dioxins and furans ranged from 4x10° to 0.00719 ug/wipe.

Table 4-5 summarizes the screening of the decontamination technologies for the site buildings,
dismantled plant process equipment, storage vessels, and debris based on effectiveness,

implementability, and cost. Section 4.5.1 describes the applicabie decontamination technologies

4-30




for buildings. Section 4.5.2 and 4.5.3 screen the potentially applicable technologies for
decontamination and disposal of former plant process equipment and storage vessels,

respectively. Decontamination and disposal of the debris is discussed in Section 4.5.4.
4.5.1 Building Decontamination Technologies

Four methods of decontamination that apply to buildings include wet processes, wipe methods,
HEPA vacuuming, and surface removal by scarification. Wet processes include high pressure
cleaning of surfaces with water combined with surfactants and/or solvents, if necessary, to
solubilize and remove contaminants. This process requires collection and treatment of the
washwater prior to disposal to the POTW or the groundwater treatment facility. Wipe methods
are effective if contaminants are close to the surface and can be easily removed with a cloth..